Download  Print this page

NEC PX-42SP1U Instruction Manual

Nec px-42sp1u: instruction manual
Hide thumbs
   

Advertisement

SPEAKERS
PX-42SP1U/PX-42SP1U/S
Instruction Manual
Thank you for purchasing the PX-42SP1U PX-42SP1U/S attachable speakers.
Before using this product, please read this Instruction Manual thoroughly so that you can use this product at its full
functionality.
After reading, retain this manual in an easily accessible location so that you can refer to this manual whenever you
have a problem or trouble during use.
This product is exclusively for use with NEC 42-inch plasma monitors.
Speaker units (
Left
Mount fittings A
Mount fittings
R (right) (2 fittings)
Mount fitting screws
M4 x 10 (8)
Monitor mounting screws
M4 x 14 (4)
Instruction manual (
Right
Cushion (
2)
X
2)
X
L (left) (2 fittings)
Checking the Package Contents
Check that the following items are included in the delivered package.
If any of the following items is missing or defective, immediatly
contact your dealer.
1)
X
Connection cord (
Mount fittings B
Mount fittings
42R UP (right) (1 fitting)
42R BOTTOM (right) (1 fitting)
Mount fitting screws
M4 x 10 (8)
Monitor mounting screws
M8 x 18 (4)
2)
Cord Clampe (
X
42L UP (left) (1 fitting)
42L BOTTOM (left) (1 fitting)
2)
X

Advertisement

Table of Contents
loading

  Related Manuals for NEC PX-42SP1U

  Summary of Contents for NEC PX-42SP1U

  • Page 1 After reading, retain this manual in an easily accessible location so that you can refer to this manual whenever you have a problem or trouble during use. This product is exclusively for use with NEC 42-inch plasma monitors. Right Speaker units (...
  • Page 2: Care And Maintenance

    (such as in kitchens, near humidifiers, etc.). Doing so could lead to fire. ● Do not let any water get into or onto the speaker. Doing so could result in fire or electric shock.
  • Page 3 Selecting the mount fittings Two types of mount fittings are provided, type A and type B. The types of fittings are indicated on the boxes inside the cardboard box, as shown on the diagram. Use the mount fittings appropriate for your plasma monitor. Do not use the other mount fittings.
  • Page 4 The speakers are marked R for use on the right side and L for use on the left side. At the time of mounting, check for the letter R or L appearing on the label at the back of the speaker, and on the mounting fittings.
  • Page 5 Fully tighten the four partially tightened screws. *Push the speaker against the monitor while driving the screw. Connecting the cords Turn off the power of all connected units before connecting the cords. Connect the display’s SPEAKER R and L terminals with the speakers’...
  • Page 6 The speakers are marked R for use on the right side and L for use on the left side. At the time of mounting, check for the letter R or L appearing on the label at the back of the speaker, and on the mounting fittings.
  • Page 7 Fully tighten the four partially tightened screws. *Push the speaker against the monitor while driving the screw. Connecting the cords Turn off the power of all connected units before connecting the cords. Connect the monitor’s SPEAKER R and L terminals with the speakers’...
  • Page 8: Specifications

    : 90(W) 610(H) 89(D)mm : 3.5(W) 24(H) 3.5(D)inchs Weight : Weight: 3.8 kg (2 speakers) : 8.4lbs (2 speakers) ●The design and specifications are subject to change without notice. NEC and the NEC logo are registered trademarks of NEC Corporation.

This manual is also suitable for:

Px42xm4a - plasmasync - 42" plasma panelPx-42sp1u/s